

Test Report

No: TX90941 /2010 /SH

Date: Sep. 16, 2010

Page: 1 OF 2

Stars Design Group Inc.
6F, No.145, Sec. 2 Keelung Road, Taipei

The following sample was submitted and identified by the client as:

Sample Description : One sample of non woven animal bag in white/black combo

Fiber Content : 100% Polypropylene

End Use : Bag

Country of Origin : China

Country of Destination : U.S.A.

Sample Receiving Date : Sep. 14, 2010

Test Performance Period : Sep. 14 to Sep. 16, 2010

Test Requested : As specified by client, selected parts of the submitted sample(s) for compliance with Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA):-
1) Lead in accessible substrate materials

Methods and Results : Please refer to next page(s).

Result Summary :



Item	Test Parameter	Conclusion
1	CPSIA section 101(a)(2) - Lead in accessible substrate materials	Refer to test result

Signed for and on behalf of
SGS Taiwan Ltd.


Lin Mei Yin, Maggie
Technician



Test Report

No: TX90941 /2010 /SH

Date: Sep. 16, 2010

Page: 2 OF 2

Test Results:

1) Lead in accessible substrate materials

Method (non-metallic materials): CPSC Test Method: CPSC-CH-E1002-08.1 'Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Children Product'

Test item	1	2	Permissible Limit
Lead (Pb)	ND	ND	N/A**

** Lead test requirement on accessible material in the submitted sample is not applicable. The product scope that mentioned by CPSIA section 101(a)(2) is for children product up to age 12, please refer to below table for the reference limit.

Scope	Requirement	Effective date
Lead in accessible substrate	≤ 0.01%	14 August 2011

Sample Description :

1. Animal pattern portion
2. "Haggen" logo

Note: 1. % = percentage by weight

2. 1% = 10000ppm (mg/kg)

3. ND = not detected

4. Method Detection Limit = 0.002 %

5. The result is calculated using the minimum sample weight

6. Composite test has been performed as per the special request of client

This test was conducted at SGS Taiwan Ltd. Chemical Lab – Taipei which is a CPSC accredited lab for Total Lead Testing.

*** End of Report ***